&P

UN38.3 140 %
UN38.3 Test Summary

I

HIIUIIIIIIIIIIIIHIIIIIIIHI

811 900000323425

BAI{5 8 Company information

i
i

| |
| !

RS Bt A B A =) TIANJIN LISHEN BATT
R HET B I XA b [X 0% 4 %

RY JOI

NT-STOCK CO.LTD.

h‘f&ﬂ:

www.ghs.cn 1.2

*j 6 LanYuan Road, Huayuan Hi-Tech Industry
ﬁﬁ“%@‘ .| Park Tianlin,China ! e
Copiignin - | Hup:/www.lishen.com.d
022-23866659 gaojy@lishen com.cn o m S
{ KA ST b B A5 TR 24 5] TIANJIN LISHEN BATTHRY JOINT-STOCK CO.,.LTD.| |
: R B H X AESE 7 (X 2256 6 5 6 LanYuan Road, Huayuan Hi-Tech Industry
E?‘ﬁﬁﬁl . 5 2 | {5 | ¥
Park TianJin,China - [ty
Manufacturer _ | fhel b RIS
' 022-23866659 gaojy@lishen.com.cn ' o F: o l., m'c_ fC
o b T #F 70 B &5 W Ly Shanghai Research Institule of Chemical Industry Testing
e H Center [L2f :
LS S 1L Fifg % BEIX 7% 7B 345 5, 200062 No 345 East Yunling Rbad, Putud, Shangha,
s i | I
Test lab China 200062 : P 1] |
86-21-31765555 battery @ghs.cn www.ghs.cn |
S B Battery lnfm-ma.tlon ]
A B | |
Name #1 F il Li-ion Bat_tery 4 Brand & el /
e he BL.SC E‘ﬁé‘@ﬂﬁﬂ% f 3
Type Origi’nal tested type ,
PRFR (V) ERREER :
Nominal voltage e ! Capacztyfeuera i 3'iSWh
T A HLHLE AL i 185 506 E
Des{f‘ﬁion Rechargeable Li-ion single cell Ef %éﬁg i /
: P battery . | :
i B (kg) 0.0220 A B 4455 black plastics |
Mass : Apn&amncc cement shell
{o Y ﬁﬂﬂf" .% Test mformatmn ’ i 1
 EREHRE RIS A E
Original test report No. sy Date of test report 2(,] Ly :14
& E (X T REEmemilE s REAmET
W v fit)%: 38.3 % UNITED NATIONS "Recommendations on | ST/SG/AC.10/1 1/Rev.5/Ame
Test standard the TRANSPORT OF DANGEROUS GOODS" Manual nd. |&Amend.2
; of Tests and Criteria 38.3 || -
T.1 G FEREA S T2 AN b !
Altitude simulation = Passed Thermal test i Pasged
T.3 $iRahli 25 : T4 il b e b
Vibration (e Passed Shodk T4 Passed
T.5 SM AL 5 T.6 ¥ & oo
External short circuit it Passed Crush r i i
T7dERHE o T.8 il L. ;
Overcharge S Passed Forced discharge | 1R Passed
383.3(f) o 3833 () i
[
LB K IR 24 |




B8 E - Sample Picture

174

i6

1 11 12713 14 15

;
1
|
1
i

MAMERHAHAE(ETRREYEH 2T
ST/SG/AC.10/11/Rev.5/Amend. | & Amend.238.3 FrHE
requirements of test items of the UNITED NATIONS "R
Q

TRANSPORT OF . DANGEROUS GOODS"
ST/SG/AC.10/11/Rev.5/Amend. 1&Amend.2 38.3

3K. Th

B
e tes
ecom
f |1

& il b5
ed samples meet
mendations on

ests ~and Critefia

)

b

/
! .

¥4 Signature

%

IS TR Vice chief engineer

EHEAL TR AT A B

-JiEg:753167-
PROR R

www.ghs.cn




